HLLABOMZE : BJ1Y2-0195 ZHHBOMFE : A1214-X2-0245

E-1 Eh%hF§ 2 B CRANKCASE ASSY

Id PartNo PartName Description Quantity
E01-1 27400-A0810-0002  |HLilifk a4 & 0il sensor 1
E01-2 T312-0001 MZEEM10 GB/T6177. 2 Nut M10 1
E01-3 11119-A1310-0001 |OFUZE4:}[E O 13X 2.5 O-ring ®13X2.5 1
E01-4 T152-0004 JEREME X 14 GB/T5789 Bolt M6X 14 2
E01-5 26112-A0810-0001 |3 #5412 Split pin 1
E01-6 26113-A0810-0001 |HEIEATEH Washer 2
E01-7 11130-A1010-0001 |JAE4EAFMHE P8X P 14X 4 0il seal, regulating sway bar ®8X ®14X4 1
E01-8 26111-A1010-0001 | 4EAT Regulating sway bar 1
E01-9 11110-A1214-0005 | dh%hAE 4144 Crankcase 1
E01-10  [11117-A0810-0001 |h#hAs+% ke &l Rubber, crankcase 1
E01-11  [11115-A0810-0001 |7tz ge Drain plug 2
E01-12  [11116-A0810-0001 |HiHUZRFEIRME D 12X 20X 2 Washer ©®12X ©20X2 2
E01-13  [11120-A1010-0001 |dh&hymE4HfF (—) ®35X ®50X7 0il seal, crankshaft ®35X ®50X7 1
E01-14  [19316-A0810-0002 |[%k+ 1

i
5
=

cwoooroooooo o

90
40
11
11
04
13
55
95
50
24
40
10
56
36



EO1-15  |T152-0019 | S92 T MEHR GB/ 15789 1
E-2ph4h 8% 48 1+ CRANKCASE COVER ASSY
L i e 13
Id PartNo PartName Description Quantity
E02-1 25100-A1210-0001 |H# M\ shiiie & Driven gear, regulator assy 1
E02-2 26113-A0710-0001 | {AHIEITH A Washer 1
E02-3 T910-0003 7K 6207 GB/T276 Bearing 6207 GB/T276 1
E02-4 11113-A0810-0001 | HHAMAE i B AL EH ©8X 12 Set pin®8X12 2
E02-5 T151-0013 B2 M8 X 40 GB/T16674 Bolt M8X40 7
E02-6 11120-A1010-0001  [HhFhyd 3t ZH4F (—) 35X ©50X 7 0il seal, crankshaft ®35X ®50X7 1
E02-7 11211-BF130-0001 |®h%h4H 75 Crankcase cover 1
E02-8 15510-BC130-0001 |41y R 4H 4 Dipstick with seal 1
E02-9 15512-A0810-0001 | KLy /N 253} FE (—) Seal, dipstick 1
E02-10  [11114-A1010-0001 |mH%hAE#A Gasket, crankcase 1
E02-11 11220-BF130-0001 |dhi#h4d o= 4 S 1k Wind cover, crankcase cover 1
E02-12  [31153-A0410-0001 |[+E/Nfii#iigss Bolt 3
E02-13 11312-BC130-0001 | b %l 4 € 5 b3k Plug, crankcase cover 1

0.

CONTLLPWoo N 0o

00

00
11
15
05

28
56

84
11
52
29
08



E-3 HElk |REKFZJERDK

CYLINDER HEAD & CYLINDER HEAD COVER ASSY 8

Id PartNo PartName Description Quantity
E03-1 12220-A0810-0001 |51 55 3k 35 4844 2H1FM6 X 60 Bolt assy of cylinder cover M6X60 1
E03-2 12200-A0810-0001 |k aH & Cylinder head cover Assy 1
E03-3 12212-A0810-0001 | KHLk o5 25 4+ FE Gasket, cylinder head cover 1
E03-4 12118-A0810-0002 [ HL3LIEH: M10X 80 Bolt, cylinder head M10X80 4
E03-5 18214-A0710-0002  [HES 0 B BB FEMS X 34 Stud of exhaust outlet M8X34 2
E03-6 27100-A0710-0001 ‘KL ZEL & Spark plug 1
E03-7 12100-A1210-0002 | S4TSL4H 4 Cylinder head Assy 1
E03-8 12117-A0810-0001 | SELLEAA P 12X 20 Set pin®12X20 2
E03-9 12120-A1210-0001  |/4T S 25 4 4 4 Gasket, cylinder head 1
E03-10  [17218-BF130-0003 [ O XL AT ELAE : 6mm#8mm; AFKHKE : 106mm |Stud 2
E03-11  [14420-A0810-0001 |$47h S 4H 44 Seal 1
E03-12  [T152-0019 BEREM6 X 12 GB/T5789 Bolt M6X 12 1
E03-13  [19121-A1010-0001 [F&XE(—) Lead wind cover 1

0.

63.

wooe e o

oo e

00

00
30
35
45
91
21
10
96
13
69
16
34
10

.76



E-4ph 358 ZEA T

CRANKSHAFT, PISTON. CONNECTING&BALANCING SHAFT

Id PartNo PartName Description Quantity
F04-1 13120-A1210-0001 [3&EFFLHAE Connect rod assy 1
E04-2 13313-A1010-0001 |3 24544 Piston pin circlip 2
E04-3 13312-A1010-0001 |7 ZE4Y Piston pin 1
E04-4 13311-A1210-0004 |V&%E Piston 1
E04-5 13400-A1210-0003 [V #ERA 4 Piston ring set 1
E04-6 13112-A0810-0001 |f-[m % Woodruff key 1
E04-7 13110-A1210-0002 | dhéh2HF Crankshaft assy 1
E04-8 T910-0005 4h7K6202 GB/T276 Bearing 6202 2
E04-9 13116-A1210-0001 | P42 Balancing shaft 1

0.

00

.00
.73
.02
.85
. 69
.72
.33
.35
.01
.28



E-5 3 HRBELES |RINEBEARS

COMBINATION OFCAM SHAFT& VALVE ROCKER

Id PartNo PartName Description Quantity
E05-1 14310-A0810-0001 | <[ 1#2EHEACH & Valve rocker assy 2
E05-2 14314-A0710-0001 |1 [E]) B E 15 wg £ Lock nut 2
£05-3 14312-A0710-0001 |47 %l e 44 Sleeve 2
E05-4 14311-A0810-0001 | K[ 14kE Valve rocker 2
E05-5 14313-A0710-0001 |1 [E) FELE 5 w84 Adjusting bolt for valve gap 2
E05-6 14220-A0810-0002  |HEAT 52240 14 Pusher guide 1
E05-7 14210-A1010-0001  |4fEAT2H A Pusher 2
E05-8 14315-A0810-0001 |$EFE Tappet 2
£05-9 14100-A1210-0002  |fh %0 ke il 4H & Camshaft assy 1
E05-10 14411-A1010-0003 |i#51] Intake valve 1
E05-11  |14412-A1210-0001 [HES17] Exhaust valve 1
E05-12 14417-A0810-0001 |15 %% N i Spring retainer, exhaust valve 1
E05-13 14414-A1010-0001 | |3 %E Valve spring 2
E05-14  [14413-A1010-0001 |13 M (—) Spring seat, exhaust valve 2
E05-15 14418-A1010-0001 X[ 181 Valve lock clamp 4
E05-16 14416-A0810-0001 [ Thlg Cap of valve 2

0.

[N}
e

S o e Mo

S e

00

00
18
22
44
28
53
71
00
14

. 66

92
29
41
85
03
41

.51



E-6 {¢;h88 2 B CARBURETOR ASSY

Id |PartNo

E06-1
E06-2
E06-3
E06-4
E06-5
E06-6
E06-7
E06-8
E06-9

16100-BJ130-0001
16800-BC130-0001
16113-A1110-0001
16120-BG130-0001
17219-A1010-0001
17113-A0810-0003
16845-BC130-0001
16840-BC130-0001
16842-BC130-0001

PartName Description Quantityl
AR A R Carburator assy 1
TR T 1
R Gasket, carburator 1
A B3 e 2 Connecting block 1
RO A Inlet gasket 1
TR Air cleaner gasket 2
R (—) Plastic clip 2
L[] [ 2 A 1
LA HIEESS 1

0

0
51.
14.

SCmeeeme

00

68
04
07
52
07
07
41
58
41



m
J,
H}
A

JESE B2 XK AIR CLEANER ASSY

$ e o
11—M e o

Id PartNo PartName Description Quantity
E07-1 17100-BC130-0004 |75 €35 A Bl Air cleaner assy 1
E07-2 17112-BC130-0002 |=yEds Air cleaner cover 1
E07-3 17124-BC130-0002 |5 (—) Filter element 1
E07-4 17124-BC130-0003  [JEEs (—) Filter element 1
E07-5 T310-0008 RIS GB/T6170 Nut M5 6
E07-6 17125-BC130-0001 |=5JE2S e E 22 Frame, air cleaner element 1
E07-7 17114-BC130-0001 |ZJERs AR Air cleaner aeration cover 1
EQ7-8 19143-BC130-0001 |KS4& Pipe, exhaust gas 1
E07-9 T314-0001 I EIM6 GB/T6187.1 Nut M6 GB/T6187.1 3
E07-10 17233-BF130-0001 |Z=yEas 23t~ an Support, air cleaner 1
EO7-11  |17223-BC130-0001 |JRSEPE L

0.

Do
~N O

CLOLLL T o wWw®

00

.00
.74

92
26
26
25
09
98
71
11
49
16



E-8 M#CEhER RECOIL STARIER

—
Id PartNo PartName Description Quantity
E8-1 23100-BF130-0064 |/ AT sl 28 24 Ak, Recoil starter assy 1
E8-2 23200-A1010-0022 |eMHEFN 2S4S Recoil starter 1
E8-3 23230-A0710-0001 |¥iF-4H At Pulling handle assy 1
E8-4 T152-0036 BEFEM6 X 8 GB/T5789 Bolt M6X8 3
E8-5 19211-BF130-0040 |X 5= Fan hood assy 1
E8-6 T152-0019 BEFEME X 12 GB/T5789 Bolt M6X12 5
E8-7 19314-A0810-0001 |4k E 1
E8-8 31255-BC130-0001 |4L77 1

0.

o

S = O

00

.00
45.
217.
.63
.09
18.
.10
.00

70
42

28

21



E-9 ERIEH RS
REGULATING CONTROLSYSTEM

Id PartNo PartName Description Quantity
E9-1 T152-0019 HEAEM6 X 12 GB/T5789 Bolt M6X12 GB/T5789 2
E9-2 26200-BF130-0001 [ X284 & Regulating frame assy 1
E9-3 26117-A1010-0001 |E 7% Back spring 1
E9—-4 26118-A1010-0001  |43id s 5 5% Fine regulating spring 1
E9-5 26115-A1010-0001  [{HFr AT Pulling rod 1
E9-6 T311-0002 ERIM6 GB/T6177. 1 Nut M6 1
E9-7 26114-A1010-0001 | & Regulating arm 1
E9-8 26116-A0710-0001 |iff3d i X M ige Lock bolt 1

0.

SrheeoonNe e

00

00
10
10
14
14
36
11
09
11



E-10 K3 &R+ FLYWHEEL

Id PartNo PartName Description Quantity
E10-1 23317-A0810-0002 | KAEHERL Flywheel nut 1
E10-2 23316-A1010-0002 |#EzhE Nut M16X1.5 1
E10-3 19111-A1210-0001 | k%6 XU Fan !
E10-4 23300-A1114-0001 | K#HE Flywheel assy 1

0. 00

0.00
1.02
7.29
4. 57
60. 06



E-11 s NZB4HM IGNITION COIL

Id

E11-1
E11-2
E11-3
E11-4
E11-5
E11-6
E11-7

PartNo
27200-A1110-0001
27220-A0710-0001
T152-0011
24145-A1014-0001
T152-0036
24130-A0714-0001
T152-0034

PartName Description Quantity
FKRBIAHA (—) Ignition coil assy 1
KACFENG H A Cap of spark plug assy 1
HEFEM6 X 28 GB/T5789 Bolt, M6X28 2
FE &R Clamper, cord 1
HEA4EM6 X 8 GB/T5789 Bolt, M6XS8 1
76 HA 28 [ 4 44 Charge coil assy 1
SRS IIEARGB/TH789  M6x25 Bolt M6x25 2

0

o®o oo

00

.00
25.

02
18
16
54
09
16

.13



E-12 &SI ML EP4HE STARTING MOTOR ASSY

A
'/L/

L.
o

/ P

X
Id PartNo PartName Description Quantity
E14-1 24100-A1014-0001 | j= 2 bRk Starter assy 1
E14-2 24100-A1014-0004 |jEshHHL Starter motor 1
E14-3 T210-0022 P24TM5X 16 GB/T818 Bolt M5X 16 GB/T818 2
E14-4 24120-A1014-0001 |4k F 240 1 Starter relay assy 1
E14-5 32434-BF140-0004 |HajfiZk (41) Battery wire(red) 1
E14-6 T151-0013 BEAEM8 X 40 GB/T16674 Bolt M8X40 GB/T16674 2

0.

e

00

.00
7.
70.

68
28
04
40
98
28



E-13 ;HASS4HMH Muffler Assy

7 "
66— B6—v=

Id PartNo PartName Description Quantity
E13-1 18215-BC130-0001 |HES EI#a ) Gasket, exhaust pipe 2
E13-2 18117-BF130-0001 [ Exhaust pipe 1
E13-3 T441-0001 TE LB GB/TI3 N/%: Smm Spring washer Smm 4
E13-4 T311-0001 INFRVE 2L THER] Nut M8 2
E13-5 T151-0006 ISR L THEREMS X 25 GB/T16674 Bolt M8X25 2
E13-6 T152-0019 INFEE L TEIEAEM6 X 12 GB/T5789 Blot M6X 12 8
E13-7 18230-BC130-0001 |78 5 24 A A} (—) Cover, muffler (1) 1
E13-8 18100-BJ1Y1-0005 |75 2% (POfE) 4H4& Muffler 1
E13-9 T151-0005 IS L L THEREMS X 16 GB/T16674 Bolt M8X16 2
E13-10  [18130-BC130-0001 |H 75 2% 4hEE 4 14 Side cover, muffler 1
E13-11  [18240-BJ1Y1-0001 |45 #4P B (=) Cover, muffler(2) 1
E13-12  [18162-BC130-0001 |7H 75 % 22 3 3 42 55 4} B Seal, muffler support 1
E13-13  [18161-BC130-0001 |JH 5 a2z 48 Support, muffler 1
E13-14  [T151-0014 INFEE L THIEMEM8 X 12 GB/T16674 Bolt M8X12 2
E13-15  [18217-BC130-0001 |V 75 aess )y 1

0.

)
&0

Nooocomoo

Sowm = oo

00

00
15
53
03
25
27
10
07
29
18
16
97
50
72
20
15



E-14 B HL2A GENERATOR ASSY

Id PartNo PartName Description Quantity
E14-1 31100-BJ1Y1-0017 [sE#e+ Mk Stator & rotor assy 1
E14-2 31152-BC130-0004 |HEALE Generator end cover 1
E14-3 31511-BC130-0001 |ZL4K# (—) Gasket (red) 2
E14-4 31113-BF130-0002 |& T4h=E Stator cover 1
E14-5 31130-BC130-0001 |Ha Ml ZH1E Brush assy 1
E14-6 31154-BC130-0001 |¥E£ktk Connecting plate 1
E14-7 31151-BC130-0001 |Ha#/L ) Generator stay 1
E14-8 31513-B9130-0001 |z ik Washer 1
E14-9  [31153-BC130-0002 |15/ fiy skt Bolt 7
E14-10 31126-BC130-0001  |#% 1 L[] hgde 744 Washer, rotor 1
E14-11  [31125-BL130-0001 |% 7% EM2H2 Bolt, rotor 1
E14-12  [T411-0002 SR EIGB/TI7. 1 Washer 4
E14-13  [T441-0002 H AL BIGB/TI3 Spring washer 4
E14-14  [31112-BL130-0001 | T % [E424: Bolt, stator 4
E14-15  [31140-BC130-0001 |Hi & ifT se a1 Voltage regulator 1

0.

497.

3

— N W O Ol

w

~oomMooo

00

00
12
22
04
59
72
09
30

.02

15
42
27
02
02

.23
23.

94



E14-16  |31153-B9130-0001 |45/ s s iz se Bolt 2 |
E14-17  [31255-BC130-0001 [fL7F |Clip 1|
E-15 BRHAFELE R FUEL TANK ASSY

1

e
Id PartNo PartName Description Quantity
E15-1 16622-A0710-0002  [yh i & (—) Pipe clip 3
E15-2 16622-A0710-0003  [yhE& & (—) Pipe clip(l) 1
E15-3 11513-A0710-0002 |i@S % Pipe 1
E15-4 16621-BC130-0004 |H%E (—) Outlet pipe 1
E15-5 16626-BC130-0001 [yERAIE Vitta restrict 1
E15-6 16640-B9130-0002 AT oc4l Fuel cock 1
E15-7 T152-0034 INHVE S HIEA M6%25 GB/T5789 Bolt M6X25 4
E15-8 16546-B9130-0001 | K7 45 24 & Washer, fuel tank 4
E15-9 16914-B9130-0001 |#%& Bush 4
E15-10  [16911-B9130-0001 | 478 = Cushion, fuel tank 4
E15-11  [16560-B9130-0001 |/ 4874240 44 0il indictor 1
E15-12  [T211-0005 B2ET M5%14 GB/T819. 1 Bolt M5X 14 2
E15-13  [16400-A0410-0002 |Bkii4h64H4 Fuel tank cap 1

0.
0.

0.

Mook mEo

10
21

00

00
07
12

74
28
16
03
13
10
10
22
94
05
64



E15-14  [16610-A0710-0004 |3 JEAR4H £+ Filter cup 1 0.59
E15-15  |16510-BC130-0105 [#AuhAH 411 [Fuel tank assy 1 75.72
E-16 $=HI E RS B CONTROLANE ASSY
_—
- @ = &
i BT
o. °¢ ; o. .o @ :

0. 00
Id PartNo [PartName Description Quantity |  0.00
E16-1 31200-BJ1Y2-0075 #5341 i i ik Control panel assy 1 172.99
E16-2 32118-BC130-0002 |M&4E IR Sticker panel 1 | 10. 88
E16-3 T152-0019 ISR L THEAE M6X 12 GB/T5789 Bolt M6X12 8 0.10
E16-4 31211-B9130-0131  [45sskii#i Circuit protector 1 FEMR 2
E16-5 31251-BC130-0004 | iibR J5 2 i Control panel cover 1 & 7E TH AR HL
E16-6 31222-B9130-0001 |4 i+ Earth terminal set 1 0.92
E16-7 31245-BG130-0004 | HifRY 2% (20A) AC protector 3 B 7 T AR L
E16-8 31223-B9130-0008  |3& = XL = L4 )8 3-prong twisted socket (American type) 3 3. 26
E16-9 31223-B9130-0040 |£A=FLBIUE (HIR30A HLE125V) 3-prong socket (American type) 1 5. 44
E16-10  [31223-B9130-0039 |[Z:DUFLHIE (HEA30A HLE120V/240V) 4-prong socket (American type) 1 5. 44
E16-11 31221-BC130-0014 XU k7% 2% Circuit protector 1 38.08
E16-12  |31225-B9130-0004 |t -kIF% (=RYEIHE) Button, ignition switch 1 10. 88




E-17ZE% A Wheel Kit ASSY

Id PartNo PartName Description Quantity
E17-1 32100-BJ1Y2-0051 |MLZE4H & Frame assy 1
E17-2 55180-BB140-0003 |k Jo& £H 4 Handrail base assy 2
E17-3 32417-BC130-0003 |#&F Handrail 2
E17-4 T151-0013 IS FE 2 THEAEM8 X 40 GB/T16674 Bolt M8X40 4
E17-5 31161-B9130-0001 [F:F-HH Handrail washer (plastic) 4
E17-6 32139-BB140-0001 |#kT-JEHEMMS X 40 Bolt M8X40 2
E17-7 T311-0001 INFVEETHEREGB/T6177. 1 Nut M8 10
E17-8 32450-BC130-0001 | HLLHI# 5 HBA 1+ Cushion, frame B 2
E17-9 T312-0001 INFE 2L THNERIGB/T6177. 2 Nut M8 4
E17-10  [32420-BC130-0001 |H1ZH V8 Z HALH 1 Cushion, frame A 2
E17-11  [T151-0006 INHE L TRERMS X 25 GB/T16674 Bolt M8X25 8
E17-12  [32231-BB140-0013 [MLZEMI S #% Bracket 2
E17-13  [31523-BF140-0001 |18 7 #3 yak iE 44 Bracket cushion 2
E17-14  [T411-0002 S 06 GB/TI7. 1 Washer 6 2
E17-15  [T151-0028 N VE L THIMEAEME X 18 GB/T16674 Bolt M6X18 2
E17-16  [32412-B9130-0001 |HLEEIR & Rubber, frame 2
E17-17  [31311-BC130-0003 |ZE4E#:%M (—) Wheel axle 1
E17-18  [45420-B9130-0019 |ZE42H 4% Wheel assy 2
E17-19  |T411-0004 SEHE & 12 GB/T97. 1 Washer 12 2

wW DN
ChOLOCORrPOWOoWOODDNER O

0.

00

50
18
53
28
13
61
25
16
40
16
27
70

02
13
16
35
82

.04



E17-20
E17-21
E17-22
E17-23
E17-24
E17-25

E17-26

T317-0001
31352-B9130-0002
32437-BF140-0001
32433-B9140-0005
T152-0019
32434-BF140-0004

31166-BG130-0001

75 AT REGB/T9459-86

H 443X 40

HR R AR 2R

LI IR AR

IS AL THEREME X 12 GB/T5789
H 2k

FELATL i 2 43

Hexagon slotted nut

Split pin 3X40

Gasket, battery pressing plate
Battery pressing plate

Bolt M6X12

Battery wire

Support, generator stay

— = s = = DO DN

oo eee

47
07
11
09
10
98

14



	Sheet1

